
indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
1 

 

 

 
 

 

 

 

 

Development of 
Indirect Potable Reuse 
in Impacted Areas of 

the United States 
 
 
 
 
 
 
 

By Harm Jansen 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
2 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
3 

Acknowledgements 

This thesis closes a chapter in my life that has stretched out over a long period. I would like to acknowledge 
those people that have played a critical role in the completion of this thesis after all that time. I would first 
like to thank Michael Stenstrom for all his assistance and for making this project an extremely pleasant 
[...]
or composite polyamide]. Recently, the new pretreatment technology used in RO processing of municipal 
secondary or tertiary effluent is UF, MF, or submerged MF. 

Another form of pretreatment is the installation of carbon filters. The advantages are their ability to remove 
organics from the feed water that could foul the RO and their higher reliability in treating feed waters as 
opposed to a chemical pretreatment system. The disadvantage is that carbon filters are notorious for 
breeding bacteria, which can result in a biological fouling of the RO membranes. 

7.5.5.2 Chemical enhancement of Reverse Osmosis systems35 

• Acids 

Acids, typically hydrochloric [HCl] or sulfuric [H2SO4], are added to lower the feed water pH. The feed water 
pH is often adjusted to prevent precipitation. Sulfuric acid is used more often than HCl acid. The sulfate ion 
has a lower operating cost, a reduced fuming to the atmosphere, less corroding of the surrounding metal 
components, and a better membrane rejection than the chloride ion.  

• Caustic 

Caustics can be injected to increase the RO feed pH for a few process applications. Typically, the only 
caustic injected is sodium hydroxide [NaOH] because of its cost, availability, and its solubility in water. The 
quality of the NaOH can be technical grade [and free of any additives] most of the time. Brackish waters can 
contain potential foulants that become more of an issue at higher pH [e.g. hardness, alkalinity, iron, 

                                                  
35 From: Chemical pretreatment for NF and RO, March 2002, Hydranautics 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
77 

manganese, etc.]. Pretreatment frequently uses a weak acid cation exchange system and a degasifier to 
remove these potential foulants. 

• Dechlorination chemicals 

Free available chlorine in RO feed waters needs to be reduced for compliance with composite polyamide 
membrane warranties issued by the manufacturers. The two most common pretreatment methods for 
reducing chlorine levels are either by absorption onto activated granular carbon filter media or through the 
use of a chemical reducing agent, such as sodium bi-sulfite. Dechlorination after chloramination may be 
required prior to feeding the influent to the RO membranes. Chloramines are produced by mixing chlorine 
and ammonia. Residual free chlorine, which can deteriorate membranes significantly quicker than 
chloramines, can be present if insufficient ammonia is used. Chloramine tolerance can vary by either the 
catalytic effects of high temperature, low pH, or the presence of transition metals. 

• Anti-scalants and dispersants 

There is a variety of proprietary anti-scalants and dispersants available on today’s market to improve the 
operation of RO systems. Anti-scalants are chemicals designed to inhibit the formation and precipitation of 
crystallized mineral salts that form scale. Most anti-scalants are proprietary organic man-made polymers. 
Dispersants are organic man-made polymers designed to inhibit the agglomeration and deposition of 
foulants onto the membrane surface. Dispersants are sometimes referred to as anti-foulants. Foulants tend 
to be a softer, non-crystalline deposit. Dispersant chemicals frequently have anti-scalant properties. The 
efficacy of differing dispersants can vary for different foulants, so one needs to know what foulant they are 
treating for. Foulants treated by dispersants are: 

o Mineral scales 
o Metal oxides and hydroxides [iron, manganese, aluminum] 
o Polymerized silica 
o Colloidal material  
o Biological matter 

7.5.5.3 Size and configuration: developments in membrane characteristics 

RO membrane elements are being developed in larger sizes to increase permeate flow and to increase flux 
through lowering the feed pressure [without compromising the quality performance]. This results in 
minimizing the floor space used by the membrane arrays. Pressure vessels that contain the RO membrane 
elements are made more pressure resistant enabling them to encase more elements. Koch Membrane 
Systems currently tests their latest oversized membrane, the MegaMagnum® RO Element at the Scottsdale 
Water Campus [also see 8.4.1]. The MegaMagnum delivers nearly 5 times the permeate flow when 
compared to the regular, already oversized Magnum and up to 8 times the permeate flow of other available 
membrane elements. More characteristics of these membranes are listed in Table 14. 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
78 

 

Figure 17: MegaMagnum® RO Element [picture by Harm Jansen] 

Table 14: Membrane characteristics 

  
Koch 
8832 HR-575 
Magnum 

Koch 
TFC 18061 HR 
MegaMagnum 

Hydranautics 
ESPA2 

Hydranautics 
LFC1 GE Osmonics 

permeate flow [m3/d] 56.8 277 34.1 41.6 41.6 

salt rejection [min] 99.5 99.5 99.5 99.5 99.5 

membrane chemistry proprietary TFC 
polyamide 

proprietary 
TFC-HR 
polyamide 

proprietary 
composite 
polyamide 

proprietary 
composite 
polyamide 

proprietary 
composite 
polyamide 

membrane area [m2] 53.4 260 37.0 37.0 37.0 

max pressure [kPa] 4,140 2,070 4,140 4,140 4,140 

max chlorine [ppm] <0.1 <0.1 <0.1 <0.1 <0.1 

max temperature [c] 45 45 45 45 45 

feedwater pH range 4-11 4-11 3-10 3-10 3-10 

max feedwater turbidity [ntu] 1 1 1 1 1 

max pressure drop [kPa] 69/104 69/104 69 69 69 

length [mm] 1,524 1,549 1,016 1,016 1,016 

total diameter [mm] 203 457 202 202 202 

 

weight [kg] 29 113 16.4 16.4 16.4 

 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
79 

7.6 Concentrate Disposal 

Concentrate disposal is an important issue since the ultimate goal of advanced treatment is to achieve a net 
gain. Disposal of the RO concentrate streams is often a challenge because the waste stream volume is about 
15% of the feed stream volume. High salinity and anaerobic state makes the concentrate toxic to plants and 
animals, which limits the option for concentrate reuse. RO cleaning solutions are acidic or basic solutions 
that contain detergents or surfactants, which further contaminates the concentrate. The concentrate may be 
classified as hazardous material when RO is used to remove a specific contaminant, such as arsenic and 
radium. Concentrate disposal is classified as an industrial waste and regulated by federal, state, and by local 
laws. The most common forms of concentrate disposals in the United States are:36 

o Discharge to brackish surface water [oceans, brackish rivers, and estuaries] 
o Discharge to a municipal sewer 
o Deep well injection 

 
Most plants [50%] discharge to the ocean. Inland facilities [30%] will discharge to the municipal sewer or a 
separately constructed pipeline to the ocean. Only 10% of facilities will use deep well injection, which is 
most common in Florida. Other technical feasible options are evaporation ponds and infiltration basis, but 
are used by only a small number of plants in the US. They require large surface areas and involve high 
operating and maintenance costs and are, therefore, used when no other alternatives are available and 
where the value of product water is high.  

                                                  
36 After Water Treatment: Principles and Design, second edition 2005, pg 1495 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
80 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
81 

8.0 The surveyed projects 

8.1 Introduction 

Fieldwork for this thesis has been conducted in California, Arizona, and Florida. A standard template was 
used to characterize these facilities by size, technology, type of IPR practiced, goals and the outcomes 
thereof. More specific details, such as used membrane types, relative costs and specific applicable laws and 
regulations were also inventoried. When available, studies conducted by the facility on emerging pollutants 
and membranes were also studied. Several people were interviewed per facility ranging from plant operator 
to designing engineers. Each facility is briefly described in the following chapters and summarized in tables 
at the end of each section. The influent and effluent quality parameters of each plant, as far as they were 
available, are put in tables found in chapter 13.0. 

 

Figure 18: Traditional secondary [left] and tertiary [right] treatment 

The inventoried facilities were encountered in several configurations. The majority of the facilities consisted 
of traditional treatment for their preliminary, primary, secondary and tertiary stage [Figure 18] and is 
referred to as “traditional secondary” and “traditional tertiary” treatment in the remainder of this chapter. 
Advanced wastewater treatment facilities using secondary or tertiary effluent as their influent had RO 
centrally configured in their tertiary and/or advanced treatment. Two standard RO configurations were most 
often encountered, referred to in this thesis as “traditional RO pretreatment” [Figure 19] and “contemporary 
advanced treatment” [Figure 20]. A few alternatives to and combinations of these two treatment formations 
were encountered as well and will be illustrated separately for each relevant facility.  

•Preliminary treatment 
•Primary sedimentation 
•High rated processes 
•Secondary sedimentation 

•Coagulation and flocculation 
•Multi media tertiary filtration 
•Chlorination [and de-chlorination] 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
82 

 

Figure 19: Traditional RO pretreatment 

 

Figure 20: Contemporary advanced treatment 

8.2 IPR projects in Southern California 

8.2.1 Orange County, California: Water Factory 21 

One of the most highly recognized and most regarded water purification facilities in the world of wastewater 
industry is Water Factory 21, a project built and operated by the Orange County Water District [OCWD]. It 
was the first project in California to treat wastewater water to drinking water standards. [Previous to this 
project, the secondary treated wastewater was discharged into the ocean]. The now advanced treated 
effluent is used as a hydraulic barrier against the intrusion of seawater into the local groundwater supply 
through injection into the local aquifer. This leads to IPR as the aquifer also serves as a drinking source. 
Since 1976, Water Factory 21 has been protecting the integrity of the large groundwater basin that serves 
north and central Orange County, while also helping to increase the reliability of the area’s water supply. In 

•[submerged] Micro filtration 
•Reverse osmosis 
•Ultra violet 

•Lime clarification 
•[optional] recarbonation 
•Multi media filtration 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
83 

1977, a 0.2 m3/s RO system was installed for the removal of salts and organics.  Ammonia stripping was 
discontinued in 1999 and WF 21 was permitted to inject 100% reclaimed water. 

The facility takes conventional secondary treated effluent [high rated processes: 20% trickling filters, 80% 
activated sludge] from their neighboring Orange County Sanitation District and provides additional treatment 
using traditional RO pretreatment [lime clarification, re-carbonation, mixed media filtration] after which two-
thirds of the flow would pass through granular activated carbon and one third of the flow would pass though 
RO and chlorination. The combined effluent meets or surpasses all drinking water standards even before it is 
blended with water from other supplies and injected into the groundwater basin. After blending it totals to 
1.0 m3/s which, is used for the 23 multi-point-injection into four separate aquifers, which supplies 75% of 
the water needs for nearly 2 million people. 

 

Figure 21: Process flow diagram of Water Factory 21 

Table 15: MF and RO data WF 21 

  MF RO 

 type Memcor CMF-S Koch Fluid Systems 8832-HR polyamide 

 recovery 85% 85% 

 flux 41L/m2hr 18/m2hr 

 configuration 24x[6] 6 units [24-12-6] [6 elements per vessel] 

8.2.1.1 Membrane pretreatment study at Water Factory 21 

Water Factory 21 [WF 21] conducted an intensive research project in 2001 for their RO membrane 
pretreatment and pilot tested submerged MF, MF, and tubular UF. The objective was to determine the 
feasibility of each system for pretreatment, to establish design criteria and to demonstrate successful 
operation of the system at the established design criteria. Minimum design objectives demanded from the 
manufacturers were as follows: 

Traditional RO 
pretreatment 

RO 

GAC Chlorination- 
Dechlorination 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
84 

o Test membranes must have been successfully tested at the Orange County Water District [OCWD]37  
o A minimum of 250 m3/d capacity 
o Ability to produce acceptable quality for the RO feed 
o Minimum of a 3 week run between cleaning  
o Ability to run 150% of the design flux for 48 hours [clean flux start] 

 
The three tested systems were: 

1. Vivendi/US Filter/Memcor Continuous Micro filtration-Submerged [CMF-S] System: 32 modules 
2. Pall Corporation Microza Micro filtration Systems [Pall]: 50 modules 
3. Zenon Environmental Systems Zeeweed Water Treatment System [Zenon] [UF]: 6 module cassette 

 
The water for demonstration was activated sludge secondary effluent provided by the Orange County 
Sanitation District [OCSD], which was known to be of better quality than what the full scale facility would 
receive, making it imperative that the pretreatment systems would achieve the appropriate cleaning 
intervals. Feed water temperature varied between 22º C and 28.5º C. Table 16 through Table 18 show the 
water quality of the feed and the filtrate streams for each of the demonstration units during the testing. 

Table 16: CMF-S filtrate 

  Q1-feed CMF-S filtrate 

 Parameter Turbidity TSS SDI Turbidity TSS SDI 

 Unites NTU mg/L  NTU mg/L  

 Average 3.59 5.41 N/A 0.18 <1 1.52 

 Maximum 10.9 12.0 N/A 0.68 <1 3.56 

 Minimum 1.66 2.20 N/A 0.03 <1 0.13 

 

Table 17: Pall filtrate 

  Pall chlorinated 2n effluent Pall filtrate 

 Parameter Turbidity TSS SDI Turbidity TSS SDI 

 Unites NTU mg/L  NTU mg/L  

 Average 3.52 5.41 N/A 0.15 <1 0.67 

 Maximum 12.2 12.0 N/A 0.93 <1 0.68 

 Minimum 1.31 2.20 N/A 0.06 <1 0.66 

 

                                                  
37 The predecessor of WF 21 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
85 

Table 18: Zenon filtrate 

  Zenon chlorinated 2º effluent Zenon filtrate 

 Parameter Turbidity TSS SDI Turbidity TSS SDI 

 Unites NTU mg/L  NTU mg/L  

 Average 4.04 5.31 N/A 0.18 <1 1.97 

 Maximum 7.94 13.0 N/A 0.53 <1 5.50 

 Minimum 2.55 2.40 N/A 0.05 <1 0.23 

 

In order to achieve at least 21-days between cleaning and being able to maintain operation during peak flow 
events [1.5 times the normal instantaneous flow], the tested samples produced the following results in 
Table 19. All three tested systems passed the test and the CMF-S System was elected on economical 
grounds. 

Table 19: Test results WF 21 MF pilot testing 

  CMF-S Pall Zenon 

  Normal flow Peak flow Normal flow  Peak flow mid recovery Peak flow 

 Duration [days] 28, 28 3, 3.5 19, 21 2, 7 25 2, 2.1 

 Recovery  [%] 88 88 90 90 90 84 

 Instant filtrate flux [gfd] 20.4 30.6 21.4 36.1 18 27 

 Instant filtrate flow [gfd/module] 4.5 6.75 9 13.5 8.2 12.5 

 Backwash cycle [min] 22 22 22.4 20 9.5 9.5 

 Backwash duration [sec] 30 30 110 220 30 30 

 Backwash flow [gpm/module] 10.5 10.5 7 7 12.3 18.5 

 

8.2.1.2 Groundwater Replenishment System 

After 29 years of operation, Water Factory 21 has proven that advanced treated wastewater can successfully 
be treated to drinking water quality and can be used for injection into groundwater basins. Currently, under 
construction, the GWR System remodels the Water Factory 21 and increases the water-reclamation 
production with significant numbers [see Table 27] by treating wastewater to drinking water standards. The 
[...]
concentrations of 6 and 30 ppt at wells near the recharge site. NMDA has not shown up since 2004 in the 
remaining 2 wells. No reason for the coming and going of NDMA has been found yet. 

8.4.2 Tucson, Arizona: Roger Road Wastewater Plant & Tucson Water’s Filtration Plant 

The recycled water treatment process begins at Pima County’s Roger Road Wastewater Treatment Plant 
[WWTP]. Part of its effluent is conveyed to the Tucson Water’s Filtration plant for advanced treatment. This 
water passes through pressure dual media [sand and coal] filters, sand filtration and is disinfected with 
chlorine. It is then stored in a reservoir for Soil Aquifer Treatment [SAT] and is recovered through wells. It is 
mixed with the Roger Road WWTP’s effluent to guarantee that the recycled water meets standards set by 
the Arizona Department of Environmental Quality before it is delivered for irrigation to its customers. The 
Roger Road WWTP uses traditional secondary treatment with bio trickling towers as their high rated process 
to comply with the newly enforced 2004 nutrient restrictions. Its final reclaimed effluent undergoes 
additional de-chlorination for discharge to the Santa Cruz River to preserve aquatic species. This river 
recharges an aquifer that is used as a drinking water resource, resulting in unplanned IPR. 

In 1991, the city of Tucson established the right to own 90% of the Roger Road WWTP’s effluent. At that 
time, this effluent was already known to be an important commodity. The city’s department, Tucson Water, 
is considering IPR in the next 20 years by treating this effluent with a new full-scale contemporary advanced 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
100 

treatment facility [MF/RO/UV] and groundwater recharge. This is proposed in order to meet their predicted 
water needs in 2040 as is stated in their Water Plan 2000-2050. Tucson Water has expanded their intensive 
public outreach program and will involve the general public from initiation in the development of IPR 
options. Emphasis lays on educating the public to increase the awareness of future water shortages. No pilot 
testing as of today has been conducted. Future location of the new facility will most likely be near the Roger 
Road WTF premises. 

 

Figure 26: Trickling Bio towers at Roger Road WWTP [picture by Harm Jansen] 

8.4.3 Mesa, Arizona: Northwest Water Reclamation Plant [NWWRP] 

The Northwest Water Reclamation Plant uses traditional secondary and tertiary treatment [no disinfection is 
required] to achieve their final effluent. This effluent is discharged to percolation ponds totaling 102 acres 
and recharging the local aquifer. When the discharge exceeds the holding capacity of these ponds, the 
effluent is discharged to the Salt River and UV disinfection will be used in order to comply with their NDPES 
permit. 

Mesa’s NWWRP currently produces approximately 0.40 m3/s of reclaimed water. Mesa's NWWRP direct uses 
for recycled water are supposedly limited to non-potable water purposes, such as irrigation and industrial 
uses because the Mesa’s public’s acceptance of IPR is known to be extremely low. Although not explicitly 
acknowledged by the NWWRP, IPR does take place through the means of recovering groundwater from its 
by NWWRP augmented aquifer for drinking water purposes. NWWRP is rewarded with Long Term Storage 
Credits [GMA] for this aquifer recharge. These credits are recovered when water is extracted from the same 
aquifer after a retention time extending one year. Mesa has approximately 0.03 km3 of Long Term Storage 
Credits for its injected recycled water. 

Mesa recently signed an agreement with the Gila River Indian Community through which Mesa will ultimately 
deliver 0.035 km3 per year of recycled water to the Gila River Indian Community and in exchange will receive 
0.028 km3 per year of CAP water. This agreement allows Mesa to exchange what was essentially a non-
potable water supply for a potable supply. 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
101 

8.4.4 West Palm Beach, FL: Wetlands Demonstration Project 

The demonstration advanced wastewater treatment facility called the Wetlands Demonstration Project was 
constructed and managed at the East Central Regional Wastewater Treatment Plant [ECRWWTP] to 
demonstrate that wetlands in Southeast Florida can provide additional treatment of a high quality, advanced 
wastewater treatment effluent and to determine the optimal design for full-scale implementation of a 
wetlands based water reclamation program for planned IPR. The treatment processes of the AWT 
Demonstration Plant are designed to remove suspended solids and total phosphorus [TP] using coagulation 
in a solids contact clarifier, filtration and biological de-nitrification using attached growth in a de-nitrification 
filter [DNF] and disinfection by free chlorine contact. It was proposed that a combined membrane process 
train involving MF followed by RO could serve as alternative technology.  

It was recommended to ECRWWTP to utilize traditional AWT instead of MF/RO [even though MF/RO did 
achieve lower concentrations for most parameters]. This was recommended mainly because of the 
substantially higher capital and O&M costs [224%] involved with MF/RO. These additional costs were not 
deemed necessary because both processes are expected to meet anticipated regulatory standards especially 
since Soil Aquifer Treatment [SAT] was involved in the process as well. UV was favored over chlorination/de-
chlorination as a disinfection process. Non-quantitative factors, such as liability and safety concerns involved 
with chlorine outweighed the slight economical disadvantage of UV. 

 

Figure 27: Wetlands Demonstration Project 

Side by side operations of the two treatment trains allowed a performance and cost evaluation of the two 
treatment alternatives. Similarly, Ultraviolet Light [UV] was proposed as an alternative disinfection method 
for wastewater. Again, the parallel treatment process operation of UV disinfection with free chlorine 
disinfection allowed a cost and performance comparison. After travel through the wetlands, the water will be 
pumped to the City of West Palm Beach's well field where it will be recovered and pumped into the M-canal 
and eventually flow to the City Drinking Water Treatment Plant. 

 



indirect potable reuse
 
 
 

102 
UCLA/DUT Harm Jansen 2005 

 

Table 30: Overview of IPR projects in the remainder of the United States 

 Plant name 
Location Year  Size O&M Technology Type of indirect potable Objective Outcome 

 

City of Scottsdale 
Water Campus 
Scottsdale, AZ 
 

1998 
 

0.44 m3/s 
IPR 
2.7 m3/s 
total 
 

0.15 
usd/1000l 

MF 
RO 
Cl 
 

Augmenting ground 
[drinking] water supply 
through vadose zone wells 

Recharging to supply 
increasing demand and to 
comply with GMA 
 

Water Factory 21 has 
demonstrated that highly 
treated reclaimed water 
can be used successfully 
for direct injection projects 

 

Pima County’s Roger 
Road Wastewater 
Treatment Facility 
Tucson, AZ 
 

1983 
 

0.38 m3/s 
IPR 
1.8 m3/s 
total 
 

 Clarification 
Trickling bio filters 
Pressure filters 
Chlorination 

Augmenting ground 
[drinking] water supply 
through vadose zone wells 

  

 

Northwest Water 
Reclamation Plant 
Mesa, AZ 
 

1990 
 

0.79 m3/s 
IPR 
 

0.16 
usd/1000l 

Secondary treatment 
with activated sludge 
Nitrification/de-nitrification 
Sand filtration 
Chlorination or UV 

Stream augmentation 
[aquifer recharge], 
Augmenting ground 
[drinking] water supply 
through vadose zone wells  

Maintain a 100-year water 
supply requirement for 
development 
 

On schedule 

 

East Central Region 
WWTP, 
West Palm Beach, FL 
 

2003 
 

0.44 m3/s 
2.4 m3/s 
total 
 

0.15 
usd/1000l 
[RO] 
0.10 
usd/1000l 
[AWT] 

De-nitrification 
Flocculation 
Clarifier 
Bridge sand filter 
UV 

Augmenting ground 
[drinking] water supply 
through wetlands 
supplementation 

Restore 1,400 acres of 
wetlands and recharge the 
city's adjacent well field 
 

Wetlands habitat stabilized 

 



indirect potable reuse
 
 
 

103 
UCLA/DUT Harm Jansen 2005 

 

8.5 Failed IPR project in Florida 

8.5.1 Tampa Water Resource Recovery Project 

Originally introduced in 1982, the concept of discharging highly treated wastewater into the Tampa Bypass 
Canal, which would eventually enter the potable water source, moved to the research stage. A pilot plant 
was constructed in 1984 to explore four different supplemental treatment regimes. The City of Tampa, the 
Florida Department of Environmental Regulation and the West Coast Regional Water Supply Authority, now 
Tampa Bay Water, conducted the four-year research project as a joint effort, which ran from 1987 through 
1989. 

The pilot plant facility's three processes that were evaluated each included traditional RO pretreatment [lime 
treatment, re-carbonation, and multi-media filtration]. This was followed by either granular activated carbon 
[GAC], RO, or ultra filtration [Figure 28]. All three processes were disinfected with ozone. The influent water 
for the pilot plant was withdrawn downstream from the Howard F. Cullen Advanced Wastewater Treatment 
Plant before chlorination. Applying the supplemental treatment to the denitrified, un-chlorinated effluent, 
rather than to the chlorinated effluent, provided a lower concentration of chlorinated organic compounds in 
the pilot plant’s influent. This in turn limited the damage to the RO membranes by chlorine. 

 

Figure 28: Process flow diagram Tampa Water Resource Recovery Project 

Based on this research, the City of Tampa continued through the period of 1992-1998 with engineering 
feasibility studies of the Tampa Water Resource Recovery Project [TWRRP]. This project was expected to 
contribute approximately 1.5 m3/s to the potable water supplies. Ecosystem Team Permitting then produced 
a draft permit for the project. 

Conventional RO 
pretreatment 

RO 

GAC 

 NF 

ozone 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
104 

The plan received an official clean bill of health and the required permit, but it encountered public opposition 
[much of it from Pinellas County] that it could not survive. TWRRP was indefinitely postponed in a landmark 
decision when the Tampa Bay Water Board of Directors selected a 1.1 m3/s desalination plant, the largest in 
the Western Hemisphere, and a reservoir in Hillsborough County as the future water sources to be pursued. 
The desalination plant has been off line for several months due to the clogging of the membranes by 
minuscule Asian green muscles. The membrane manufacturer blamed improper pretreatment as the cause. 

 



indirect potable reuse
 
 
 

105 
UCLA/DUT Harm Jansen 2005 

 

Table 31: Overview of the Proposed IPR project in the remainder of United States 

 Plant name 
location Year  Size O&M Technology Type of indirect potable Objective Outcome 

 

Tampa Water 
Resource Recovery 
Project 
Tampa, FL 

 

1987 
 

1.5 m3/s 
IPR 
 

GAC/O3: 
0.20 
usd/1000l 
[20 mgd] 
0.15 
usd/1000l 
[50 mgd] 

Pre-aeration 
Lime clarification 
Re-carbonation 
Filtration 
RO or UF or GAC 
Ozone 

Surface water 
augmentation   
 

Contribute approximately 
1.5 m3/s to potable water 
supplies  
 

Project was feasible, but 
was turned down by public 
opposition. 1.1 m3/s 
Desalination plant was 
constructed instead. 
 

 



indirect potable reuse
 
 
 

106 
UCLA/DUT Harm Jansen 2005 

 

8.6 Established NPR projects in the United States 

Several Non-Potable Reuse [NPR] projects have been surveyed to complete the overview of water 
reclamation in the United States and to put IPR in perspective. Some of these plants are world renowned for 
their water reclamation, whereas others are considering IPR in the future. 

8.6.1 San Diego, California: San Diego’s North City Water Reclamation Plant 

The North City Water Reclamation Plant [NCWRP] is the first large-scale water reclamation plant in San 
Diego's history and part of the single largest sewerage system expansion in the area in more than 35 years. 
This state-of-the-art facility can treat up to 1.3 m3/s of wastewater, which is generated by Northern San 
Diego communities. Wastewater entering the plant undergoes primary and secondary sedimentation, tertiary 
filtering and chlorination, before it supplements the water supply of the region reserved for irrigation and 
industrial purposes. The City of San Diego is planning to use the tertiary effluent for advanced treatment for 
IPR [see 8.3.2]. 

8.6.2 San Jose, California: San Jose/Santa Clara Water Pollution Control Plant 

The San Jose/Santa Clara Water Pollution Control Plant is one of the largest advanced wastewater treatment 
facilities in California. It treats and cleans the wastewater of over 1,5 million people in and around  San Jose. 
The Water Pollution Control Plant has the capacity to treat 7.3 m3/s of wastewater. It is located at the 
southern most tip of the San Francisco Bay. Originally constructed in 1956, the Plant had the capacity to 
treat 1.6 m3/s and only provided primary treatment. In 1964, the Plant added a secondary treatment 
process to its system. In 1979, the Plant upgraded its wastewater treatment process to an advanced tertiary 
treatment system. 

8.6.3 Malibu, California: Tapia Water Reclamation Facility 

With no local water, Las Virgenes Municipal Water District provides 100% of potable supplies with water 
purchased from Metropolitan Water District [MWD]. The Las Virgenes Reservoir is filled with MWD supplies 
during periods of low demand and holds up to a six-month supply for emergency backup. Las Virgenes has 
long been active in promoting the use of recycled water to irrigate community and commercial green spaces. 
Recycled water from the district's Tapia Water Reclamation Facility has reduced demand for imported 
potable supplies by 20%. Comprehensive and innovative conservation programs have further contributed to 
reducing water use. Known for its environmental stewardship, the district is realizing its goal of total 
beneficial reuse of waste products with its composting facility. This facility also transforms bio-solids into rich 
garden compost and uses methane gas from bio-solids digestion to generate electricity, using fuel cells. 

The discharge of the Tapia Water Reclamation Facility in the otherwise dry Malibu Creek has established an 
ecosystem, which the facility is now mandated to maintain. Stricter regulations regarding nitrogen 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
107 

concentrations have resulted in the recent implementation of a Nitrification/De-Nitrification treatment 
component.  

8.6.4 St Petersburg, Florida: Water Reclamation System 

St. Petersburg’s Water Reclamation System is not only the first to be built in the United States, but also 
remains one of the largest in the world. The city's innovative system provides more than 1.6 m3/s to 10,483 
customers for lawn irrigation. Reclaimed water is also an integral part of the city's overall water conservation 
effort. The initial reclaimed water distribution system, constructed in 1977, was limited to serving golf 
courses, parks, schools, and large commercial areas. Extensive biological research through the late 1970s 
and early 1980s resulted in approval by Florida Department of Environmental Protection [FDEP] and the 
Environmental Protection Agency [EPA] for the expansion of the reclaimed water system into residential 
areas. In 1986, a $10 million expansion system was completed to include service to a limited number of 
residential and commercial sites. Continued expansion of the reclaimed water system has significantly 
contributed to reducing potable water demands and made St Petersburg the largest community in the 
United States to achieve a zero-discharge into surface waters. 

Excess reclaimed water is deeply injected through 10 injection wells into a saline zone. It was hoped for that 
the injected non-salient reclaimed water would form a bubble due to its buoyancy in the salient aquifer, 
such that it could be extracted in for [indirect potable] reuse if needed in the future. It was, however, 
observed that even after several years of injection there was still a mixture of reclaimed and saline water 
present and no water lens had formed.43 

8.6.5 APRICOT Project, Florida: Regional Water Reclamation Facility 

The Altamonte Springs Regional Water Reclamation Facility [RWRF] is a 0.55 m3/s tertiary wastewater 
treatment facility accepting domestic sanitary sewage from the city, as well as neighboring municipal 
collection systems. Current flow averages 0.26 to 0.28 m3/s. Primary treatment is accomplished with coarse 
screening, grit removal, fine screening, and primary clarification. Secondary treatment achieves biological 
nitrogen removal through the use of anoxic and aerated zones. Secondary clarification is followed by alum 
addition, flocculation, and denitrifying deep bed filters. The effluent is then re-aerated, disinfected, and 
passed on to a low-head transfer pump facility. 

APRICOT [A Prototype Realistic Innovative Community Of Today] is the name given to the city of Altamonte 
Springs’ public-access reuse system. Collectively, it refers to the city’s tertiary wastewater treatment plant. 
On average, APRICOT delivers annually about 94 percent of its treated domestic wastewater for residential 
and commercial irrigation, cooling tower make-up, other commercial applications, and aesthetic uses. On a 
daily basis, between 0 percent and 175 percent of the domestic sanitary sewage flow is reused. 

                                                  
43 Water Conservation, Reuse, and Recycling: Proceedings of an Iranian-American Workshop [2005] 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
108 

8.6.6 Orange County, Florida: Eastern Water Reclamation Facility 

Orange County Utilities [OCU], FL operates three major water reclamation facilities: the Eastern Water 
Reclamation Facility [EWRF], Northwest Water Reclamation Facility [NWRF], and South Water Reclamation 
Facility [SWRF]. These facilities serve the wastewater treatment needs of approximately 250,000 people 
within service areas totaling about nearly 2000 km2. OCU’s water reclamation facilities treat and reuse 
approximately 1.8 m3/s wastewater. The total bio-solids production at OCU’s water reclamation facilities is 
approximately 30 dry tons per day [200 wet tons per day]. 

The South Water Reclamation Facility [SWRF], with a design capacity of 1.35 m3/s, is the largest of three 
water reclamation facilities owned and operated by Orange County Utilities [OCU]. The SWRF provides 
wastewater treatment for a service area that encompasses most of Orange County south of the city of 
Orlando. Effluent from the SWRF is reused in several ways, including groundwater recharge by rapid 
infiltration basins [IPR is not practiced as the ground water basin is not used as a drinking water source], 
citrus irrigation, and urban reuse. Because of these effluent reuses, the facility is required to meet Florida 
standards for both unrestricted reuse and groundwater recharge—5 mg/L total suspended solids [TSS], 10 
mg/L nitrate nitrogen, and high level disinfection. The plant is also required to remove viruses and to limit 
the effluent concentration of numerous constituents to satisfy quality requirements stipulated in contracts 
with citrus growers. 



indirect potable reuse
 
 
 

109 
UCLA/DUT Harm Jansen 2005 

 

Table 32: Overview of established non potable reuse projects in the United States 

 Plant name 
location Year  Size O&M Technology Type of non potable Objective Outcome 

San Diego’s North City 
Water Reclamation 
Plant 
San Diego, California 
 

1997 1.3 m3/s -- Primary sedimentation 
NDN aeration 
Secondary sedimentation 
Tertiary filters 
Chlorination 

Commercial irrigation and 
industrial 

Supplement water supply  -- 

San Jose, California: 
San Jose/Santa Clara 
Water Pollution 
Control Plant 

1956 
1979 
[tertiary 
upgrade] 

7.3 m3/s -- Primary sedimentation 
NDN aeration 
Secondary sedimentation 
Tertiary filters 
Chlorination 

Supplement to San 
Francisco Bay 

Water pollution control in 
the San Francisco Bay 

Below required limits 

Tapia Water 
Reclamation Facility 
Malibu, California 

1972 0.42 m3/s 0.64 
usd/1000l 

Primary sedimentation 
NDN activated sludge 
Secondary sedimentation 
Tertiary filters 
Chlorination 

Irrigation and stream flow 
maintenance 

-Treat local wastewater to 
high quality recycled water 
-Beneficial use, limited 
water resources, and 
reduce local dependence 
on imported water 

-- 

Water Reclamation 
System  
St. Petersburg, Florida 
[4 plants] 

1977 1.8 m3/s 0.23 
usd/1000l 

Preliminary 
Primary sedimentation 
NDN activated sludge 
Secondary sedimentation 
Coagulation/flocculation 
Tertiary filters 
Chlorination 

Deep injection 
Residential and agricultural 
irrigation 
Toilet flushing 

Supplement water supply 
to account for increase 
usage. 

Stabilized potable water 
use despite increase in 
total usage 

 

Regional Water 
Reclamation Facility 
Apricot Project,  
Altamonte Springs, 
Florida 

? 0.44 m3/s 
 

-- Preliminary 
Primary sedimentation 
NDN aeration 
Secondary sedimentation 
Coagulation/flocculation 
Tertiary filters 
Chlorination 

Residential and 
commercial irrigation 

Supplement water supply 
to account for increase 
usage 

-- 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
110 

 

Eastern Water 
Reclamation Facility 
Orange County, 
Florida [SE and SW] 
 

1986 1.35 m3/s 
[0.41 m3/s 
+ 0.94 
m3/s] 

 Primary sedimentation 
NDN aeration 
Secondary sedimentation 
Tertiary filters 
Chlorination 

Groundwater recharge 
[non potable] 
Urban and commercial 
irrigation 

Supplement water supply 
to account for increase 
usage 

Stabilized potable water 
use despite increase in 
total usage. 



indirect potable reuse
 
 
 

111 
UCLA/DUT Harm Jansen 2005 

 

9.0 Established non-surveyed IPR and DPR Projects 

9.1 United States 

The following projects have not been surveyed yet do practice IPR in the United States. These projects are 
either milestones in IPR or are established in practicing IPR. They are not located in the California, Arizona, 
or Florida where IPR is predominantly practiced, but be worthy of referencing. A brief overview of each plant 
follows, while their characteristics are listed in the table at the end of this section. 

9.1.1 Chanute, Kansas 

In the summer of 1956 the Neosho River ceased to flow, which threatened Chanute’s drinking water supply. 
The city considered several alternative sources and decided to re-circulate treated sewage, and on October 
14, 1956 through March 1957, without public announcement, the city opened the valve permitting the 
mixing of treated sewage with water stored in the river channel behind the water works dam.  

Further precautions were required, including the chlorination of the sewage treatment plant effluent, re-
chlorination of raw water, installation of a continuous chlorine residual recorder at the softening plant, and 
more frequent sampling. The treated water had a pale yellow color and an unpleasant musty taste and odor. 
Initial public acceptance was good but gradually changed when stories appeared in the local paper. There 
were no known cases of adverse health effects 

9.1.2 El Paso, Texas: Hueco Bolson Recharge Project 

In order to decrease the rate at which the drinking water resources of the Hueco Bolson aquifer were being 
depleted, the El Paso water utilities had considered to artificially recharge the aquifer with tertiary treated 
wastewater effluent from the Fred Harvey Water Reclamation Plant. The Hueco Bolson aquifer provides 65 
percent of the municipal water supply of El Paso and, injected into the aquifer, has been in effect since 
1985. The recycled water meets drinking water standards before it is injected. Its residence time in the 
aquifer is estimated to vary between 5 and 15 years. 

With a capacity of 0.53 m3/s, the facility provides primary sedimentation, biological secondary treatment, 
lime treatment, filtration, and ozonation. The effluent is finally passed through Granular Activated Carbon 
filters to provide polishing before storage and injection. The cost of the injected water was estimated at 782 
USD per km3. in 1992. 



             indirect potable reuse 
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
112 

Before the recharge project, water table levels were dropping at a rate of 0.5 to 2 meters per year because 
groundwater was being pumped at a rate 20 times faster than the aquifer’s natural recharge rate. By 1990, 
the water level in the aquifer had risen 2.5 to 3 meters, which is higher than they would have been without 
the aquifer recharge project. Irrigation and industrial customers were subsequently added to the project. 

9.1.3 Denver Potable Water Reuse Project 

Denver began investigating the concept of IPR in 1968 and initiated a pilot plant [1970-1979], which was 
the precursor for The Denver Potable Water Demonstration Project This project evaluated the feasibility of 
Direct Potable Reuse [DPR] of secondary-treated municipal wastewater in 1985 with a multi barrier 
demonstration plant. It capitalized on a pilot plant from 1970-1979. Its influent was the Denver Metropolitan 
Wastewater Reclamation District's regional wastewater treatment facility’s effluent, which was not nitrified.  

The processes included high-pH lime treatment, sedimentation, re-carbonation, filtration, UV, carbon 
adsorption, RO, air stripping, ozonation, chloramination, and UF. Various configurations of the multiple-
barrier redundancy approach were used to produce a highly reliable effluent, which met or exceeded 
Denver's drinking water standards for almost every contaminant. A health effects study was conducted and 
concluded that no adverse health effects were detected from lifetime exposure to any of the samples. 

9.1.4 Fairfax, Virginia: Upper Occoquan Sewage Authority [UOSA] Reclamation Plant 

The UOSA plant discharges its effluent to its own reservoir. From there, the water flows to a tributary 
channel of the Occoquan Reservoir, a principal water supply source for approximately one million people in 
Northern Virginia, located about 20 river miles upstream of the water treatment plant intake.  

The UOSA Plant was originally created in 1978 to eliminate pollution of the Occoquan Reservoir by 11 small 
sewage plants. However, because of the highly reliable technology and the high quality produced water, 
regulatory authorities endorsed UOSA’s request for expansion, in order to increase the yield of the reservoir. 
During normal precipitation, the UOSA effluent consists out of five percent of the total inflow to the 
reservoir, with significantly higher percentages during times of drought. 

The Water Reclamation Plant consists of traditional primary and secondary treatment, high pH chemical 
treatment, two stage re-carbonation with intermediate settling, multimedia filtration, carbon absorption, ion 
exchange, and breakpoint chlorination. The initial capacity of 0.45 m3/s has been increased to 1.4 m3/s, 
making the 11 sewer plants obsolete. A $200 million expansion to 2.4 m3/s is currently underway. In 
addition, the UOSA recycled water is now an essential part of the water supply strategies for the Washington 
metropolitan area. 

9.1.5 More IPR projects operating successfully throughout the United States 

The Clayton County Water Authority operates a land application system that has served the southern 
metropolitan Atlanta area for more than 20 years. Approximately 0.66 m3/s is treated by this system and is 



indirect potable reuse
 
 
 

 
 

UCLA/DUT Harm Jansen 2005 
113 

discharged into nearby forestlands. The water percolates through the soils and flows into a creek that feeds 